



2012000273Z



检测  
CNAS L0227

2013-1T-187

# TEST REPORT

**National Supervision & Inspection Center of Packaging Products Quality (Tianjin)**  
**China Packaging Research & Test Center**

**No.2 Haichuan Avenue Huanghai Rd. TEDA Tianjin China**

**Tel 86.22.66231623 Fax 86.22.66231624**

**http: www.packagetest.net**

**Email: cprtc@packagetest.net**

# 声 明

- 1、报告无我实验室“检验专用章”的无效，无骑缝章无效；
- 2、报告无编写、审核、批准人签字（章）的无效；
- 3、报告涂改无效；
- 4、对报告若有异议，应于收到报告之日起十五日内向检验单位提出，逾期不予受理；
- 5、复制的检验报告未重新加盖“检验报告专用章”或“检验单位公章”无效；
- 6、委托方对样品及其相关信息的真实性负责；
- 7、一般情况，送样检验仅对来样负责。

**国家包装产品质量监督检验中心(天津)**

**中国包装科研测试中心**

## DECLARE

- 1.This report is void either without the stamp of China Packaging Research & Test Center on front page, or without a seal on the perforation.
- 2.This report is void without the signatures of the editor, examiner and approver.
3. Any erase and rewrite to the report will make the report void.
- 4.Any disagreement on the report should be raised to China Packaging Research & Test Center within no more than 15 (Fifteen) days since the report is delivered.
- 5.Copy of the report is void if it is not re-stamped by the test chop or official seal of China Packaging Research & Test Center.
6. The consigner is responsible to the reality of the testing samples and information related.
- 7.All the conclusions presented in this report are based on the samples provided by the client.

**National Package Product Quality Supervition & Test Center(Tianjin)**

**China Packaging Research & Test Center**



# Test Report

<b>Sample Name</b>	DUNNAGE AIR BAG		
<b>Test Type</b>	Commission		
<b>Applicant</b>	TIANJIN ZERPO SUPPLY CO.,LTD.		
<b>Address</b>	D2-A, WEST AREA, NO.2 XUEFUXI ROAD,XIQING DIST., TIANJIN 300382, CHINA		
<b>Client</b>	Hou Xinwei		
<b>Manufacturer</b>	/		
<b>Model/Type</b>	900mm×1800mm		
<b>Weight</b>	/	<b>Content(s) Weight</b>	/
<b>Sample (s) Quantity</b>	One	<b>Sample Dimensions</b>	/
<b>Data of Commission</b>	2013-8-28	<b>Data of Test</b>	2013-8-28
<b>Sample Description</b>	Composite Air Bag, the Sample is normal.		
<b>Test Standard</b>	GB/T 4857.4-2008 Packaging-Basic tests for transport packages-Part4:Compression and stacking tests using a compression tester		
<b>Test Item(s)</b>	Compression Test		
<b>Note</b>	/		

Approved by:

刘波

Checked by:

陈志强

Tested by:

贾鹏展

Date of Issue: 9.2.13



装科  
—★—  
验专

### Compression Test

<b>Sample No.</b>	1			
<b>Sample name</b>	DUNNAGE AIR BAG			
<b>Test Basis</b>	GB/T 4857.4-2008			
<b>Environment</b>	T	35°C	RH	60%

### 1. Requirement

- 1.1 After filling the sample on the press table dynamic pressure testing machine, respectively. Adjust the dynamic pressure testing machine platen press speed is 12.7 mm/min.
- 1.2 Gradually increasing load, if the sample failure, terminate the test; Otherwise continue to pressure until stop test pressure value reaches 9500 kg.



Compression Test

### 2. Test result

When apply 9500kg pressure on the sample , Not damaged.

### Equipment

No.	Equipment	Manufactory	Model	Date of Calibration	Calibration Cycle
Y012	Dynamic Compressive Machine	France SEREME	100kN	08.27.2013	1 year

( End )





国家包装产品质量监督检验中心（天津）

中国包装科研测试中心

CHINA PACKAGING RESEARCH AND TEST CENTER

中国 · 天津 · 经济技术开发区黄海路海川街 2 号

电话: 86.22.66231623/1625;

86.22.66237811/7812;

86.22.66237621/7185;

86.22.66231632

传真: 86.22.66231624

http: [www.packagetest.net](http://www.packagetest.net)

Email: [cprtc@packagetest.net](mailto:cprtc@packagetest.net)